<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB1
Test Date: 2024-06-21
. Index 30
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB1
Test Date: 2024-06-19
Index 13
RadiMation
o — FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 r
-50 I
: [
S -60
s T
2 or
65 B 2
[ T WM
-70 -In AAT e W WW
-80 B
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 9911.6667 -66.5 -41.3 -25.2 Pass Vertical
2 17849.3333 -65.3 -51.3 -13.98 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Amplifier Research AT4560
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB1
Test Date: 2024-06-19
. Index 16
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 o
-50 I
£ E o~
g-ec [ RSt Wt IR WP o e NPT \J\V’
-70 :
80 :
l:18(3 19G 200G 21G 2G 233G 24G 255G 265G
Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 71 of 106



<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 e-CFR §15.517 (RMS)

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Flann 22240-25

1m
Tx; 3993.6 MHz, BPSK, UWB1
2024-06-24
. Index 34
RadiMation
——— RBW: 1MHz, Horizontal MaxRMS ~ ——— RBW: 1 MHz, Vertical Max RMS

55

65

Power (dBm)

-70

N - M\//\
N /‘\j‘/ o™ ””
-80 : Mvﬂm
-90 I
265G 28G 330G 3R2G 4G 36G 38G 40G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 39898.75 -67.6 -51.3 -16.31 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV1
——— RBW:9kHz, Vertical Max Average

100

Product Service

e FCC 15.209 AV2

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Rohde & Schwarz HFH 2-Z2, Vertical
3 m, converted to 300 m

Tx; 6489.6 MHz, BPSK, UWB1
2024-06-26

Antenna parallel to EUT PCB

FCC 15.209 PK 9-90kHz
——— RBW: 9kHz, Vertical Max Peak

FCC 15.209 PK 110-490kHz
——— RBW: 200 Hz, Vertical Max Average

FCC 15.209 QP1

Index 48

RadiMation

——— RBW: 200 Hz, Vertical Max Peak

Electrical Field (dBuV/m)

9k

30k 50k 100k

Frequency (Hz)

Peak Number Frequency (MHz) Peak (dBuV/m) Peak
(dBpV/m)

1 0.459 -17.6 34.4

2 0.018 -18.4 62.3

Peak Number Frequency (MHz)  Average (dBuV/m) Average
(dBpV/m)

1 0.459 -18.7 14.4

2 0.018 -18.7 42.3

200k

Peak Difference
(dB)
-52.01

-80.76

Average Difference
(dB)

-33.04

-61

300k 490k

Peak Status

Pass
Pass

Average Status

Pass
Pass

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV1

e FCC 15.209 AV2
——— RBW:9kHz, Vertical Max Average

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Rohde & Schwarz HFH 2-Z2, Vertical
3 m, converted to 300 m

Tx; 6489.6 MHz, BPSK, UWB1
2024-06-26

Antenna perpendicular to EUT PCB

Index 50

RadiMation
FCC 15.209 QP1

——— RBW: 200 Hz, Vertical Max Peak

FCC 15.209 PK 9-90kHz
——— RBW: 9kHz, Vertical Max Peak

FCC 15.209 PK 110-490kHz
——— RBW: 200 Hz, Vertical Max Average

Electrical Field (dBuV/m)

:

fin

btV

b YL N N
—

9k

100k 200k 300k 490k

Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Rohde & Schwarz HFH 2-Z22
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-26
Note: Antenna parallel to EUT PCB
. Index 49
RadiMation

2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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490 k ™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Peak Number Frequency Peak (dBuV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 0.913 5.2 28.4 -23.18 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Index 51

Antenna: Rohde & Schwarz HFH 2-Z22
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-26
Note: Antenna perpendicular to EUT PCB
RadiMation
2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 VV DC

Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWBH1
Test Date: 2024-06-25
Index 41
RadiMation
[ S— FCC 15.209 QP ———— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak
of
45 : I
® 1
E
=
g 3 .
§ e ﬂ‘\/ |
. ?A J lW | \ [
15 f\’ mh,
o "\
of MV
.
30M 50M 100M 200M 300M 500 M 960 M
Frequency (Hz)
Peak Number Frequency Peak (dBuV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)
1 255.37 33 46 -12.99 Pass Horizontal
2 160.51 30.8 43.5 -12.72 Pass Horizontal
3 52.63 29.6 40 -10.41 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 1.5m
Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-25
. Index 38
RadiMation
e FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
60 :
= f
2 or
0L
% s ’WWM
-90 I
960 M 15G 2G 25G 3G 35G 4G 48G

Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH

Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 28 °Celsius, Vnom: 24 V DC
Schwarzbeck BBHA 9120D

1.5m

Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-29
. In_dex 54
RadiMation
e FCC 47 e-CFR §15.517 (RMS) — RBW: 30kHz, Horizontal Max RMS — RBW: 30kHz, Vertical Max RMS

-90 [
— [ A
£ L
T -2
5} - n
& I

-9

-102 L

1.164 G 12G 125G 13G 135G 14G 145G 15G 155G 161G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)

1 1200 -89.9 -85.3 -4.58 Pass Vertical
2 1599.995 -91.1 -85.3 -5.79 Pass Vertical
3 1574.99 -92.4 -85.3 -7.1 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 e-CFR §15.517 (RMS)

.35

——— RBW: 1MHz, Horizontal Max RMS

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Schwarzbeck BBHA 9120B

3m

Tx; 6489.6 MHz, BPSK, UWB1
2024-06-21

Index 29

RadiMation

——— RBW: 1MHz, Vertical Max RMS

-40 o
of //fj“‘ﬂ”}::««\\\\
S -60
s F
g T // \\\ "‘J
E '/‘ / \-Q‘\"Wv“‘ o
70 [, ./””
-80 B
48G 5G 525G 55G 575G 6G 625G 65G 675G 7G 725G 75G 8G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 6489.6 -41.9 -41.3 -0.59 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-19
Index 12
RadiMation

o — FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS

-40 o

-50 I
: [
S -60
s L
I l%

70 - j - WLy MW"./‘WLJM\‘

NPT e
-80 B
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)

1 12979.3333 -63.2 -51.3 -11.92 Pass Horizontal
2 9911.6667 -66.2 -41.3 -24.9 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Index 17

Antenna: Amplifier Research AT4560
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB1
Test Date: 2024-06-19
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 o
-50 I
3 M o~
-70 :
80 :
m:18(3 19G 200G 21G 2G 233G 24G 255G 265G

Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 e-CFR §15.517 (RMS)

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Flann 22240-25

1m
Tx; 6489.6 MHz, BPSK, UWB1
2024-06-24
——— RBW: 1MHz, Horizontal MaxRMS ~ ——— RBW: 1 MHz, Vertical Max RMS

Index 35

RadiMation

55

65

Power (dBm)

-70

:80 . ,,__/\(\_.\/x/“\)"/f\ s

85

-90
265G 28G 330G 3R2G 4G 38G 40G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 39900.55 -67.6 -51.3 -16.31 Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B Transmitter radiated emissions (Antenna 2 - UWB2)
Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV1

——— RBW: 9kHz, Vertical Max Average

100

e FCC 15.209AV2  csmmmme FCC 15.209 PK 9-90kHz

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vhom: 24 V DC
Rohde & Schwarz HFH 2-72, Vertical
3 m, converted to 300 m

Tx; 3993.6 MHz, BPSK, UWB2
2024-06-26

Antenna parallel to EUT PCB

——— RBW: 9kHz, Vertical Max Peak

e FCC 15.209 PK 110-490kHz
——— RBW: 200 Hz, Vertical Max Average

Index 31

RadiMation
e FCC 15,209 QP1

——— RBW: 200 Hz, Vertical Max Peak

80.

20

Electrical Field (dBpV/m)

-80

9k 20k 30k 50k
Frequency (Hz)
Peak Number Frequency (MHz) Peak (dBuV/m) Peak
(dBpV/m)
1 0.459 -17.2 34.4
Peak Number Frequency (MHz) Average (dBuV/m) Average
(dBpV/m)
1 0.459 -18.5 14.4

Limit

Limit

490k

Peak Difference Peak Status
(dB)

-51.54 Pass

Average Difference Average Status
(dB)

-32.89 Pass

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Rohde & Schwarz HFH 2-Z2, Vertical
3 m, converted to 300 m

Tx; 3993.6 MHz, BPSK, UWB2
2024-06-26

Antenna perpendicular to EUT PCB

Index 33
RadiMation
e FCC 15209AV] s FCC 15.209AV2 e FCC 15.209 PK 9-90kHz @mm FCC 15.209 PK 110-490kHz FCC 15.209 QP1
10 ——— RBW:9kHz, Vertical Max Average ——— RBW:9kHz, Vertical Max Peak ——— RBW: 200 Hz, Vertical Max Average ——— RBW: 200 Hz, Vertical Max Peak
80
60 i [ ———
[ [ ——
_—\ e
40
N \.
ol
EF =
=2 -
Q -
z O
§ ol il
MWMW VWWM BN WG A N
0 , L SO M e |
-60 I
-80 o
9k 20k 30k 50k 100k 200k 300k 490k
Frequency (Hz)
Peak Number Frequency (MHz) Peak (dBuV/m) Peak Limit Peak Difference Peak Status
(dBpVv/m) (dB)
1 0.018 -14.8 62.3 -77.18 Pass
Peak Number Frequency (MHz) Average (dBuV/m) Average Limit Average Difference Average Status
(dBpV/m) (dB)
1 0.018 -15.1 42.3 -57.38 Pass

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Rohde & Schwarz HFH 2-Z22
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-26
Note: Antenna parallel to EUT PCB
Index 32
RadiMation

2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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K =
-20
-30
490k ™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Peak Number Frequency Peak (dBuV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 0.913 5.5 28.4 -22.88 Pass Vertical
2 1.375 0 24.9 -24.82 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number: GOM-2403-2495
Applicant: Jungheinrich AG
Model Description: UWB-Location-System is able to measure distances between the UWB
components
Model: 52445054, Anchor
Test Sample ID: 48554
Test Site: Eurofins Product Service GmbH
Operator: Mr. Siddique
Measurement software: RadiMation, version 2023.2.6
Test Conditions: Tnom: 24 °Celsius, Vnom: 24 V DC
Antenna: Rohde & Schwarz HFH 2-22
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-26
Note: Antenna perpendicular to EUT PCB
Index 34
RadiMation

2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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R
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0 MNNJR/\‘A LN

-20

-30

490k ™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Peak Number Frequency Peak (dBpV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 22.475 14.3 29.5 -15.21 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH

Mr. Siddique

RadiMation, version 2023.2.6

Tnom: 24 °Celsius, Vnom: 24 V DC

Schwarzbeck VULB 9168

3m

Tx; 3993.6 MHz, BPSK, UWB2

2024-06-25

Index 29

RadiMation

[ S— FCC 15209QP  —— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak

of

45 : I
: : i
3
g a0 I I |
T B S 4
§ st AWV ﬁ\ .
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20 7” e
15-: l‘n M 1
g |

10. u

o

30M 50M 100M 200M 300M 500 M 960 M

Frequency (Hz)
Peak Number Frequency Peak (dBuV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 243.59 33.6 46 -12.43 Pass Horizontal
2 52.63 32.5 40 -7.48 Pass Vertical
3 149.97 28.5 43.5 -15.02 Pass Horizontal
4 361.08 27.5 46 -18.49 Pass Vertical
5 189.34 27.7 43.5 -15.75 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 6-CFR §15517 (RMS)
-40

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Schwarzbeck BBHA 9120D
1.5m
Tx; 3993.6 MHz, BPSK, UWB2
2024-06-25
Index 26
RadiMation
——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1 MHz, Vertical Max RMS
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-50

-55

-60

65
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Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 89 of 106



<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:

Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 28 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 1.5m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-29
Index 39
RadiMation

- e FCC 47 e-CFR §15.517 (RMS) ——— RBW: 30 kHz, Horizontal Max RMS ——— RBW: 30 kHz, Vertical Max RMS

-90. r
g f :
!;/ -92. N
LI

100

-102 L

1.164G 125G 13G 135G 14G 145G 15G 155G 161G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)

1 1200 -91 -85.3 -5.72 Pass Vertical
2 1575.005 -92.1 -85.3 -6.85 Pass Horizontal
3 1599.995 -92.2 -85.3 -6.85 Pass Horizontal

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Schwarzbeck BBHA 9120D

3m

Tx; 3993.6 MHz, BPSK, UWB2
2024-06-22

Index 23

RadiMation
o FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1MHz, Horizontal Max RMS ~ —— RBW: 1 MHz, Vertical Max RMS
-40 o
r 1
st AM’V\\V
- ; /_,VM/\/‘/J{ \
ol ask "\\
5 F //w/ w\“\
T -60
§°F 4 W
U % W
* N A MW
-65
-70 B
-80 I
32G 34G 36G 38G 4G 42G 44G 46G 48G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 3993.6 -44 .4 -41.3 -3.14 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:

Applicant: Jungheinrich AG
Model Description:

components
Model: 52445054, Anchor
Test Sample ID: 48554
Test Site:
Operator: Mr. Siddique

Measurement software:
Test Conditions:

GOM-2403-2495

Eurofins Product Service GmbH

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

UWB-Location-System is able to measure distances between the UWB

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-21
Index 22
RadiMation

o — FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS

-40 r

-50 I

: 1l
= f
I -60
s L
I
E mwmwww
704 [N vt
-80 B
48G 5G 525G 55G 575G 6G 625G 65G 675G 7G 725G G 8G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)

1 7987.3067 -54.5 -41.3 -13.22 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-19
. Index 13
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1 MHz, Vertical Max RMS
-40 o
-50 I
: [
S -60
y T
2 or
- g N
i ‘.1 [ ST MW
.80 :

8G

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Index 15

Antenna: Amplifier Research AT4560
Measurement distance: 3m
Mode: Tx; 3993.6 MHz, BPSK, UWB2
Test Date: 2024-06-19
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 o
-50 I
E M
g'm N Rt SR s e S s WMWWAW/A\
-70 :
80 :
m:18(3 19G 200G 21G 2G 233G 24G 255G 265G

Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 e-CFR §15.517 (RMS)

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Flann 22240-25

1m
Tx; 3993.6 MHz, BPSK, UWB2
2024-06-24
——— RBW: 1MHz, Horizontal MaxRMS ~ ——— RBW: 1 MHz, Vertical Max RMS

Index 24

RadiMation

55

65

Power (dBm)

-70

:30 - MM/“\)A//\ T

85

-90
265G 28G 330G 3R2G 4G 38G 40G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 39901 -67.6 -51.3 -16.3 Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Rohde & Schwarz HFH 2-Z2, Vertical
3 m, converted to 300 m

Tx; 6489.6 MHz, BPSK, UWB2
2024-06-26

Antenna parallel to EUT PCB

Index 35
RadiMation
e FCC 15209AV] s FCC 15.209AV2 e FCC 15.209 PK 9-90kHz @mm FCC 15.209 PK 110-490kHz FCC 15.209 QP1
10 ——— RBW:9kHz, Vertical Max Average ——— RBW:9kHz, Vertical Max Peak ——— RBW: 200 Hz, Vertical Max Average ——— RBW: 200 Hz, Vertical Max Peak
80
60 i [ ———
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40 umf"‘-" T o
-60. I
-80 o
9k 30k 50k 100k 200k 300k 490k
Frequency (Hz)
Peak Number Frequency (MHz) Peak (dBuV/m) Peak Limit Peak Difference Peak Status
(dBpV/m) (dB)
1 0.459 -17.3 34.4 -51.63 Pass
2 0.018 -18 62.3 -80.39 Pass
Peak Number Frequency (MHz)  Average (dBuV/m) Average Limit Average Difference Average Status
(dBpV/m) (dB)
1 0.459 -18.6 14.4 -32.99 Pass
2 0.018 -18.4 42.3 -60.77 Pass

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV1
——— RBW:9kHz, Vertical Max Average

e FCC 15.209 AV2

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Rohde & Schwarz HFH 2-Z2, Vertical
3 m, converted to 300 m

Tx; 6489.6 MHz, BPSK, UWB2
2024-06-26

Antenna perpendicular to EUT PCB

Index 37

RadiMation

FCC 15.209 PK 9-90kHz FCC 15.209 PK 110-490kHz

——— RBW: 200 Hz, Vertical Max Average

FCC 15.209QP1
——— RBW: 200 Hz, Vertical Max Peak

——— RBW: 9kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Rohde & Schwarz HFH 2-Z22
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-26
Note: Antenna parallel to EUT PCB
Index 36
RadiMation

2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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R
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-20

-30

490k ™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Peak Number Frequency Peak (dBpV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 0.913 5 28.4 -23.38 Pass Vertical
2 1.375 0.2 24.9 -24.66 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Index 38

Antenna: Rohde & Schwarz HFH 2-Z22
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-26
Note: Antenna perpendicular to EUT PCB
RadiMation
2 FCC 15.209 QP FCC 15.209 QP 490-1705 kHz ——— RBW: 9kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique
RadiMation, version 2023.2.6

Tnom: 24 °Celsius, Vnom: 24 V DC

Schwarzbeck VULB 9168

3m

Tx; 6489.6 MHz, BPSK, UWB2

2024-06-25

Index 30

RadiMation

[ S— FCC 15.209 QP ———— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak
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o
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Frequency (Hz)
Peak Number Frequency Peak (dBuV/m) Peak Limit Peak Difference Peak Status Polarization
(MHz) (dBuV/m) (dB)

1 52.63 32.1 40 -7.92 Pass Vertical
2 240.18 31.9 46 -14.12 Pass Horizontal
3 274.28 31.2 46 -14.76 Pass Horizontal
4 191.2 30.6 43.5 -12.86 Pass Vertical
5 154.62 27.9 43.5 -15.59 Pass Horizontal

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:

GOM-2403-2495

Applicant: Jungheinrich AG

Model Description: UWB-Location-System is able to measure distances between the UWB
components

Model: 52445054, Anchor

Test Sample ID: 48554

Test Site: Eurofins Product Service GmbH

Operator: Mr. Siddique

Measurement software:
Test Conditions:

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 1.5m

Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-25

e FCC 47 e-CFR §15.517 (RMS)

——— RBW: 1MHz, Horizontal Max RMS

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

——— RBW: 1MHz, Vertical Max RMS

Index 27

RadiMation
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Frequency (Hz)

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 28 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck BBHA 9120D
Measurement distance: 1.5m
Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-29
Index 42
RadiMation
™ @ FCC 47 e-CFR §15.517 (RMS) ——— RBW: 30 kHz, Horizontal Max RMS ——— RBW: 30 kHz, Vertical Max RMS
%0 :
T E A A
S @
i} - 3
g -
H i
-96
-100 i
-102 I
1.164G 12G 125G 13G 135G 14G 145G 15G 155G 161G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 1599.995 -91.3 -85.3 -5.98 Pass Horizontal
2 1200 -91.3 -85.3 -6 Pass Vertical
3 1574.99 -92.8 -85.3 -7.53 Pass Horizontal

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-21
. Index 21
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 r
[ 2

-50 o * \\
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S -60
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E WW/ \ -
» - . - -—’,’/‘M
80 :
48G 5G 525G 55G 575G 6G 625G 65G 675G 7G 725G 75G 8G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)

1 6489.6 -42.4 -41.3 -1.13 Pass Vertical

Test Report No.: GOM-2403-2495-TFC15FUW-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 103 of 106



<% eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:

e FCC 47 e-CFR §15.517 (RMS)

.35

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB
components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC
Schwarzbeck HWRD 650

3m

Tx; 6489.6 MHz, BPSK, UWB2
2024-06-19

Index 14

RadiMation

——— RBW: 1MHz, Horizontal MaxRMS ~ ——— RBW: 1 MHz, Vertical Max RMS

55

Power (dBm)
8

65

=70

75

85

8

!

10G 122G 114G 16G 18G

Frequency (Hz)
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 24 V DC

Index 16

Antenna: Amplifier Research AT4560
Measurement distance: 3m
Mode: Tx; 6489.6 MHz, BPSK, UWB2
Test Date: 2024-06-19
RadiMation
o S— FCC 47 e-CFR §15.517 (RMS) ——— RBW: 1 MHz, Horizontal Max RMS ——— RBW: 1MHz, Vertical Max RMS
-40 o
-50 I
g M
s T IR s S el P—— L s
1l \...r\
-70 :
80 :
m:18(3 19G 200G 21G 2G 233G 24G 255G 265G

Frequency (Hz)
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<& eurofins

Product Service

Radiated Spurious Emissions according to 47 CFR Part 15.517

Project Number:
Applicant:
Model Description:

Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

e FCC 47 e-CFR §15.517 (RMS)

GOM-2403-2495
Jungheinrich AG

UWB-Location-System is able to measure distances between the UWB

components

52445054, Anchor

48554

Eurofins Product Service GmbH
Mr. Siddique

RadiMation, version 2023.2.6
Tnom: 24 °Celsius, Vnom: 24 V DC
Flann 22240-25

1m
Tx; 6489.6 MHz, BPSK, UWB2
2024-06-24
——— RBW: 1MHz, Horizontal MaxRMS ~ ——— RBW: 1 MHz, Vertical Max RMS

Index 25

RadiMation

55

65

Power (dBm)

-70

l
}

T

85

-90
265G 28G 330G 3R2G 4G 38G 40G
Frequency (Hz)
Peak Number Frequency RMS (dBm) RMS Limit RMS Difference RMS Status Polarization
(MHz) (dBm) (dB)
1 39900.1 -67.6 -51.3 -16.27 Vertical

===END OF TEST REPORT ===
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